
Operational Robustness of Drinking Water Treatment 
Plants with Respect to Turbidity Representing Normal, 

Severe and Unprecedented Weather Events 
 

by 

Noshin Nawar Reza 

 

A thesis 

presented to the University of Waterloo 

in fulfillment of the 

thesis requirement for the degree of 

Master of Applied Science 

in 

Civil Engineering (Water) 

Waterloo, Ontario, Canada, 2022 

©Noshin Nawar Reza 2022



 

 ii 

Author’s Declaration 

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, including any 

required final revisions, as accepted by my examiners. 

I understand that my thesis may be made electronically available to the public. 

  
[...]
filtration process is more significant) 

Week no. 

2019 

ACTIFLO® Units Filters Plant 

TRI Category TRI Category 
Overall 

Robustness 
Category 

Overall System 
Robustness 

1 110 3 86 2 2 stable 

2 97 2 86 2 2 stable 

3 91 2 80 2 2 stable 

4 99 2 81 2 2 stable 

5 89 2 78 2 2 stable 

6 104 3 91 2 2 stable 

7 99 2 87 2 2 stable 

8 101 3 82 2 2 stable 

9 104 3 86 2 2 stable 

10 102 3 80 2 2 stable 

11 106 3 91 2 2 stable 

12 93 2 88 2 2 stable 

13 97 2 94 2 2 stable 

14 105 3 88 2 2 stable 

15 95 2 90 2 2 stable 

16 104 3 90 2 2 stable 

17 101 3 95 2 2 stable 



 

 72 

18 95 2 103 3 3 slightly disturbed 

19 91 2 108 3 3 slightly disturbed 

20 92 2 92 2 2 stable 

21 116 3 99 2 2 stable 

22 108 3 93 2 2 stable 

23 97 2 95 2 2 stable 

24 95 2 92 2 2 stable 

25 91 2 91 2 2 stable 

26 102 3 96 2 2 stable 

27 98 2 94 2 2 stable 

28 96 2 94 2 2 stable 

29 95 2 94 2 2 stable 

30 92 2 93 2 2 stable 

31 96 2 97 2 2 stable 

32 89 2 88 2 2 stable 

33 95 2 94 2 2 stable 

34 98 2 101 3 3 slightly disturbed 

35 96 2 96 2 2 stable 

36 92 2 91 2 2 stable 

37 111 3 96 2 2 stable 

38 89 2 99 2 2 stable 

39 88 2 91 2 2 stable 

40 87 2 94 2 2 stable 

41 84 2 92 2 2 stable 

42 92 2 94 2 2 stable 

43 89 2 98 2 2 stable 

44 101 3 99 2 2 stable 

45 94 2 80 2 2 stable 

46 83 2 78 2 2 stable 

47 91 2 80 2 2 stable 



 

 73 

48 104 3 85 2 2 stable 

49 95 2 81 2 2 stable 

50 106 3 91 2 2 stable 

51 90 2 78 2 2 stable 

52 91 2 81 2 2 stable 

 

Similar tables for the year 2020 can be found in Appendix A (Tables A.2 to A.4). 

To visualize the overall robustness of the plant in 2019 and 2020 with different weighting scenarios, a 

histogram is plotted in Figure 3.23, which summarizes the findings in Tables 3.8 to 3.10, and A.2 to 

A.4. 

 

 

 

0

5

10

15

20

25

30

35

40

45

50

N
um

be
r o

f w
ee

ks

Equal weighting More weight on ACTIFLO® process More weight on filtration process 

Overall system robustness 
(a) 

st
ab

le
 

sl
ig

ht
ly

 
di

st
ur

be
d 

st
ab

le
 

sl
ig

ht
ly

 
di

st
ur

be
d 

st
ab

le
 

sl
ig

ht
ly

 
di

st
ur

be
d 



 

 74 

 

 

 

Figure 3.25: Overall robustness category of Plant A in (a) 2019 and (b) 2020 with equal and unequal 

weightings 

 

It should be noted that the “slightly disturbed” class implies that the system performed excellently 

during most of the period, and no overall system robustness was found to be greater than 3, which refers 

to the “slightly disturbed” class (Chapter 2: Table 2.8).  

From Figure 3.25, it is clear that changing the weighting of the treatment processes has an effect on the 

overall robustness category. With equal weighting of the two processes, larger number of “slightly 

disturbed” TRIs are observed, but its applicability is not ideal. If the robustness category of one process 

is equal to 3, and the other is 2, the arithmetic average is 2.5, which becomes 3 with upper rounding 

corresponding to the “slightly disturbed” class. Thus, using the same weighting may not be logical since 

different processes have different purposes. 

Putting more weight to the ACTIFLO® process, it is found that the system was “slightly disturbed” for 

31 weeks out of 104 weeks in 2019 and 2020. 15 weeks (48.4%) of those weeks were affected by 

weather events characterized by higher raw water turbidity. In contrast, when more weighting was put 

0

5

10

15

20

25

30

35

40

45

50

N
um

be
r o

f w
ee

ks

st
ab

le
 

sl
ig

ht
ly

 
di

st
ur

be
d 

st
ab

le
 

sl
ig

ht
ly

 
di

st
ur

be
d 

st
ab

le
 

sl
ig

ht
ly

 
di

st
ur

be
d 

Overall system robustness 
(b) 



 

 75 

to the filtration process, for 8 weeks in two years, the overall system was in the “slightly disturbed” 

class, among which 2 weeks (25%) were affected by weather events according to the method described 

in sub-section 3.3.1.2. Therefore, it can be said that the ACTIFLO® process is more sensitive to elevated 

turbidity in raw water, which is expected because it is the first process to encounter the turbidity rise in 

raw water. These results also indicate that the system was “slightly disturbed” in some weeks when the 

turbidity was considered normal, and there may be operational factors behind this. Therefore, the 

overall robustness of the plant did not depend on raw water turbidity events. 

 

3.4 Conclusion 

Due to the geographic location and raw water source of Plant A, it is very vulnerable to elevated 

turbidity in the raw water caused by weather events. Nevertheless, the TRIs of the ACTIFLO® and 

filtration process, which are the critical treatment steps in terms of turbidity removal, suggest that the 

treatment steps are meeting the goal turbidity of each step. No positive correlation is found between 

weather events characterized by elevated turbidity and the TRIs of these treatment steps. Finally, the 

overall plant robustness indicates that Plant A has successfully delivered treated water with desired 

quality in terms of turbidity in the years 2019 and 2020. 

  



 

 76 

Chapter 4: Evaluation of Robustness of Plant B 

4.1 Introduction 

Plant B is a DWTP located in southern Ontario, using Lake Ontario as the source. As of 2021, the plant 

supplies drinking water to a large municipal residential system serving a population of 536,917 (Ontario 

Regulation, 2021). Since the plant draws water from Lake Ontario and the opening of the intake pipe 

is at a substantial distance from the shore, the raw water is less likely to be affected by municipal and 

agricultural runoff like rivers and creeks. During heavy precipitation events, the plant experiences 

elevated turbidity in the raw water, which is mostly caused by the wind direction (easterly wind) 

transporting particles from resuspended sediments and run-off towards intake pipes. The plant used to 

face 2-3 heavy precipitation events per year, but the number has increased to 4-5 in recent years (Staff 

of Plant B, July 2021). With the rise of climate change, more frequent and severe unseasonal 

precipitation events may occur in the near future. This may pose a challenge to maintain regulated water 

quality parameters including turbidity, which is the selected water quality parameter in this study. 

Health Canada (2012) has suggested regulatory limits for turbidity for different filtration techniques 

(listed in Table 2.3). This chapter aims to apply two steps of the robustness framework (shown in Figure 

2.6) to Plant B, Step 4: Evaluation, which is to evaluate the robustness of the critical treatment steps of 

the plant that can be affected by elevated raw water turbidity, and Step 5: Assessment, which is to assess 

the overall robustness of the plant with respect to turbidity removal for calendar years 2019 and 2020. 

 

4.2 Materials and Methods 

4.2.1 Plant Description 

Plant B is a conventional treatment plant. The monthly drinking water production of Plant B ranged 

from 186 to 235 ML/D in the year 2021, while the Municipal Drinking Water License (MDWL) daily 

rated capacity was 926 ML/D. It has three raw water intake pipes with 1.22 m, 1.52 m, and 2.44 m 

diameters, which can draw raw water from Lake Ontario at distances of 640 m, 915 m, and 945 m from 

the shore. Two intake pipes (1.52 m and 2.44 m diameters) are currently in use (Ontario Regulation, 

2021; Staff of Plant B, January 2022). 

 



 

 77 

 

 

Figure 4.1: Plant B process flow diagram 

 



 

 78 

Figure 4.1 shows the treatment process flow of Plant B. The water is pumped by the low lift pump from 

the intake pipes. There are 3 traveling screens at the low lift pumping station to screen the water before 

pumping the water into the treatment plant (Ontario Regulation, 2021). 

The intake water is split into two parallel treatment trains (modules 1 and 2). The facility employs year-

round pre-chlorination at the intake, followed by coagulation (rapid mix), flocculation, and 

sedimentation as pre-treatment. PACl is injected as a coagulant. Additional chlorine is also added to 

ensure disinfection. Five PACl pumps draw from two PACl tanks to pump PACl to four rapid mix 

tanks. The suspended solids in the water collide with one another due to the action of the mixers the 

coagulant assists in their clumping together. The flocs are carried along with the outflow from the rapid 

mix tanks into the flocculation tanks and then the sedimentation tanks, where the flocs settle to the 

bottom of the tanks. The effluent water moves to the filters (Eramosa Engg. Inc. et al., 2015; Singh, 

2018). 

There are 24 dual media filters containing sand (depth: 150-230 mm) and granular activated carbon 

(GAC) (depth: 740 mm). As shown in Figure 4.1, sedimentation tank 1 can only feed Filters 1 to 12, 

and tank 4 can only feed Filters 13 to 24. Tanks 2 and 3 can feed all the filters if the interconnecting 

valve is open. If the interconnecting valve is closed, tanks 1 and 2 can only feed Filters 1 to 12, and 

tanks 3 and 4 can only feed Filters 3 and 4, separating the treatment process into two independent trains 

(Staff of Plant B, January 2022). A chlorine residual is present through filtration, where the GAC 

adsorbs any remaining chlorine (Singh, 2018). 

After filtration, the effluent water from Filters 1 to 12 moves to clearwell 1, and the effluent water from 

Filters 13 to 24 moves to clearwell 2. Chlorine is added again in the clearwells. Ammonia is added 

before the treated water enters the distribution system to convert chlorine into mono-chloramine to help 

maintain stable chloramine residuals (Ontario Regulation, 2021; Singh, 2018). 

Using the high lift pumps, the finished water is finally moved to the distribution system (Ontario 

Regulation, 2021). 

 

4.2.2 Available Data 

The plant framework (discussed in Chapter 2: section 2.4), developed by Nemani (2021a) was applied 

to Plant B. The timeframe of the study was selected to be two calendar years, 2019 and 2020, the same 



 

 79 

as Plant A. The selected water quality parameter in this study is turbidity. According to Step 3: 

Identification of the framework (discussed in Chapter 2: sub-section 2.4.3), the critical treatment steps 

that are affected by turbidity are, CFS and filtration. On-line turbidity and flow data from January 2019 

to December 2020 were requested from the plant as well as the dimensions for all the tanks and basins. 

Table 4.1 provides an overview of the available data. 

 

Table 4.1: On-line monitoring data obtained from Plant B 

Location Frequency 

Raw water turbidity Every 5-minutes 

CFS (modules 1 and 2) effluent turbidity Every 5-minutes 

Filter (1 to 24) effluent turbidity Every 1-minute 

Pre-treatment (modules 1 and 2) flow rate Every 5-minutes 

Filtration units (1 to 24) flow rate Every 1-minute 

PACl flow rate (lines 1 to 4) Every 1-minute 

 

4.2.3 Identification of Invalid Data 

Similar to Plant A, the data points that do not represent the actual condition of Plant B were removed 

before analysis. According to the plant operators, these data can result from instrument errors or 

recordings during maintenance and repair activities, and/or plant shutdowns. The same methods that 

were developed to identify and remove the invalid data points from the data set for Plant A were applied 

to Plant B, and modified where required after consulting with the plant operators. The methods were 

modified to identify the invalid data points from the CFS and filter effluent turbidity data. 

 



 

 80 

4.2.3.1 Raw Water Turbidity Data 

The raw water turbidity data of the year 2019 were plotted in a time series in Figure 4.2. Similar to 

Plant A (shown in Figure 3.2), in this figure, some data points were observed to be very high compared 

to the adjacent data points. 

 

Figure 4.2: Time series of raw water turbidity data (2019) 

 

From Chapter 3: sub-section 3.2.3.1, the final method to identify invalid data points from raw water 

turbidity data is as follows: invalid data = 100% above the hourly median. This is the same method that 

was developed for Plant A. MATLAB functions (Appendix D: Code D.1 and D.2) were used to remove 

the invalid data points prior to analysis. 

The time series of the raw water turbidity data after removing the invalid data points for the year 2019 

is shown in Figure 4.3. 161 out of 105108 (0.15%) data points were removed as invalid data. The same 

method is applied to the raw water turbidity data for the year 2020, which is shown in Figure 4.4. 232 

out of 105396 (0.22%) data points were removed as invalid data. 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan
Date (2019) 2019   

0

20

40

60

80

100

120

140

160

180

200

Tu
rb

id
ity

 (N
TU

)



 

 81 

 

Figure 4.3: Time series of raw water turbidity data (2019) with invalid data points removed 

 

Figure 4.4: Time series of raw water turbidity data (2020) with invalid data points removed 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan
Date (2019) 2019   

0

20

40

60

80

100

120

140

160

180

200
Tu

rb
id

ity
 (N

TU
)

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Date (2020)

0

20

40

60

80

100

120

140

160

180

200

Tu
rb

id
ity

 (N
TU

)



 

 82 

4.2.3.2 CFS Effluent Turbidity Data 

The validity of the CFS effluent turbidity data can be determined by analyzing the following data: 

1. Pre-treatment water flow rates to the rapid mix tanks. 

2. PACl flow rates to the rapid mix tanks. 

If the pre-treatment water flow rate is zero, it implies that there was no water going into the coagulation 

tanks, which may occur due to plant/module shutdowns for various reasons. If the flow rate is below 5 

ML/D, no coagulant is added to the coagulation tanks (Eramosa Engg. Inc. et al., 2015; Staff of Plant 

B, July 2021). Thus, if the pre-treatment water flow rate is less than 5 ML/D, it indicates that the plant 

and/or the CFS units are being shut down or started up from a shutdown. 

In addition to the pre-treatment water flow rates, the PACl flow rate also determines the validity of the 

CFS effluent turbidity data. Figure 4.5 shows the time series of PACl flow data of each line for the year 

2019. A similar figure for the year 2020 can be found in Appendix B (Figure B.1). From Figures 4.5 

and B.1, it is observed that one or more PACl lines were shut down during the study period as the flow 

continued to be zero. 

 

 
(a)                                                                                     (b) 

Jan Apr Jul Oct Jan
Date (2019) 2019   

0

100

200

300

400

500

PA
Cl

 fl
ow

 (L
/h

)

PACl flow - Line 1



 

 83 

 
(c)                                                                                      (d) 

Figure 4.5: Timeseries of PACl flow (L/h) (a) line 1, (b) line 2, (c) line 3 and (d) line 4 for the year 
2019 

 

Lines 1 and 2 feed the module 1 CFS unit and lines 3 and 4 feed the module 2 CFS unit. If the total 

PACl flow of lines 1 and 2 is equal to zero, it implies that no coagulation was taking place during those 

periods in module 1. The total flow of lines 3 and 4 has similar implications. From Figures 4.5 and B.1, 

Table 4.2 was generated indicting the shutdown periods of the PACl lines and corresponding modules. 

 

Table 4.2: PACl line and module shutdown periods based on PACl flow data 

Line/Module Shutdown periods 

PACl line 1 
13 May 2019 to 3 June 2019, 19 February 2020 to 4 June 2020, 19 August 
2020 to 12 November 2020. 

PACl line 2 13 May 2019 to 5 June 2019, 19 February 2020 to 8 June 2020. 

CFS module 1 13 May 2019 to 3 June 2019, 19 February 2020 to 4 June 2020. 

PACl line 3 16 October 2019 to 16 February 2020, 13 November 2020 to 20 November 
2020. 

PACl line 4 
7 June 2019 to 22 August 2019, 19 September 2019 to 30 September 2019, 
25 October 2019 to 18 February 2020, 12 June 2020 to 16 June 2020. 

CFS module 2 25 October 2019 to 16 February 2020. 